
Treatment of nitro-phosphate plant effluent 

 

 

                           M. Abdullah Akhtar                    00000125048 

                           Rana Talha Ali                             00000123547 

                           Umar Rafique Rana                     00000122120 

This thesis is submitted as a partial fulfillment of the requirements for the 

degree of 

BE Chemical Engineering 

 

Supervisor Name: Dr. Abdul Qadeer Malik 

Co-Supervisor Name: Dr. Muhammad Taqi Mehran 

 

School of Chemical and Materials Engineering (SCME) 

National University of Sciences and Technology (NUST) 

2019 



ii 
 

Treatment of nitro-phosphate plant effluent 

 

 

                           M. Abdullah Akhtar                    00000125048 
[...]
      10.7 Storage Tanks……………………..……………..……….….………………71 

          10.7.1 NaOH Tank……………………..………………………………………71 

          10.7.2 H2SO4 Tank………………………………….………………………....71 

          10.7.3 Total Cost……………………..………………………………………...71 

      10.8 Purchased Cost of Equipment………………………….……………………71 

     10.9 Physical Plant Cost………………………………..…………………………72 

     10.10 Fixed Capital Costs………………..………………..………………………74 

     10.11 Working Capital…………….…………..………………………………..…75 

     10.12 Total Investment……………………………………..……..………………75 

     10.13 Operating Costs……………………..………………………………………75 

Conclusion ……………….……………..……………………………………………77 

 

 

 

 

 

 

 

 

 

 

 

 

 



x 
 

 

Table Listing 

Table 1: Objectives of the project………………………….………………………………5 

Table 2: Equalization Tank Material Balance when pH<7………………………………20 

Table 3: Equalization Tank Material Balance when pH>7……………………………….21 

Table 4: Variation in H2SO4 dosage according to inlet pH……………………………...21 

Table 5: Variation in NaOH dosage according to inlet pH………………………………22 

Table 6: Remover of TSS……………………………………………………………..…23 

Table 7: MBR Material Balance…………………………………………..….…………23 

Table 8: UF Material Balance………………………………………….…..…..……….24 

Table 9: RO1 Material Balance…………………………………………..….………….25 

Table 10: RO2 Material Balance…………………………………………….………….26 

Table 11 Summarized Material Balance……………………………………..…….……27 

Table 12: Equalization Tank Energy Balance………………………………..…………28 

Table 13: Coagulation Tank Energy Balance…………………………………..…….…28 

Table 14: Pump Energy Balance……………………………………….……..…………30 

Table 15: Overall Energy Balance………………………………………….……………30 

Table 16: Hourly flow data of feed………………………………………………………33 

Table 17: Design summary Equalization Tank…………………………………..………36 

Table 18: Design of Sedimentation Tank…………………………………………………37 

Table 19: Membrane specification…………………………………..……….…..………39 

Table 20:  Module specifications………………………………………….………..….…39 

Table 21: Material of constructions………………………………………..….………….39 

Table 22: Design summary of membrane bioreactor…………………………….………41 

Table 23: Design summary of RO1………………………………………………………44 

Table 24: Design summary of RO2………………………………………………………46 



xi 
 

Table 25: Design summary of Pumps………………………………..…..………………..50 

Table 26: Meanings of different terminologies used in HAZOP Analysis………………58 

Table 27: Factors involved in HAZOP Analysis of Equalization Tank..……….….……59 

Table 28: Factors involved in HAZOP Analysis of Coagulation Tan…………...………60 

Table 29: Factors involved in HAZOP Analysis of sedimentation Tank……….…….…60 

Table 30: Factors involved in HAZOP Analysis of MBR…………………………….…62 

Table 31: Factors involved in HAZOP Analysis of HP Pump……………………..……63 

Table 32: Factors involved in HAZOP Analysis of RO…………………….….…..……64 

Table 33: base costs, size units, and indices for different equipments………..…………67 

Table 34: Purchased cos…………………………………………………..….…………72 

Table 35: Lang’s factors to calculate PPC for system ……………………….……….…74 

Table 36: Lang’s factors to calculate Fixed Capital for system…………………………74 

Table 37: Fixed Operating Costs…………………………………..…………….………76 

 

 

 

 

 

 

 

 

 

 

 

 



xii 
 

 

List of Figures 

 

Figure1 Neutralization Tank……………………………………………………….6 

Figure 2 Ultrafiltration System………………………………………………….…7 

Figure 3 Coagulation, Flocculation and Sedimentation……………………..……..7 

Figure 4 Activated Sludge Process………………………………………………….9 

Figure5 Side Stream and Immersed MBR Configuration…………………………..10 

Figure 6 Spiral Wound Configuration……………………………………..…….…11 

Figure 7 Plate and Frame Configuration…………………………………….….….12 

Figure 8 Tubular Configuration…………………………………..…………….….12 

Figure 9 Process Flow Diagram of Process………………………………………...14 

Figure 10 Equalization Basin………………………………………………………15 

Figure 11 Coagulation and Sedimentation Process……………………..…………16 

Figure 12 Membrane Bio Reactor…………………………….…………………..17 

Figure 13 Hydrograph of Hourly Flow……………………………………………..34 

Figure 14 System Recovery and Number of Stages Chart…..…………………….42 

Figure 15 Results of UF and RO-1………………………………………………..52 

Figure 16 Control System on Neutralization Equalization Tank…………….……..65 

Figure 17 Pressure Vessel Costing Graph………………………………………….68 

Figure 18 Pump Costing Graph……………………………………………….……70 

 

 

 



1 
 

 

Abstract 

The effluent of nitro-phosphate plant contains very high amounts of total dissolved solids (TDS), 

total suspended solids (TSS), chemical oxygen demand (COD) and biochemical oxygen demand 

(BOD). These amounts are not in accordance to the standard of Government of Pakistan as 

mentioned in NEQs (National Environmental Quality Standards). The purpose of this project 

report is to design an industrial waste water treatment process for the effluent from Fatima 

Fertilizers Industries. The process includes equalization and neutralization (for flow and pH 

control), coagulation and sedimentation (for TSS removal), membrane bioreactor (for COD and 

BOD removal), ultrafiltration (for sludge and TSS removal) and reverse osmosis membrane system 

(for TDS removal). After the processing of the effluent TDS, TSS, COD and BOD are brought 

down to required NEQ standards. 

  



2 
 

CHAPTER 1: INTRODUCTION 

Develop treatment process for reuse of Liquid effluent from Nitro-Phosphate plant as cooling 

water make up. 

 

1.1 About the company 

Fatima group has a significant importance in economic sector of Pakistan. First established as a 

trading company they got into a manufacturing business of different products. Fatima Group has 

now established business ventures in manufacturing of fertilizers, textiles, sugar, mining and 

energy. 

Pak-Arab Fertilizer is also a venture of Fatima Group and it is the only company in Pakistan that 

produces Urea, Calcium Ammonium Nitrate and Nitro-Phosphate. We’ve been assigned to treat 

liquid effluent stream coming from Nitro-Phosphate production plant so that this treated water can 

be reused as cooling tower make-up. 

1.2 Cooling water 

Cooling requirements in industries are met through the use of cooling water. Cooling water is used 

to control and maintain the temperature of streams. Cooling towers are set-up to fulfill the cooling 

water requirements of the plant. A cooling tower needs a blow down due to accumulation of salts 

in the water that reduces the heat transfer properties of the water which in result reduces cooling 

effect of the water. So to accommodate this blow-down, make up water is required that is basically 

fresh water with low TDS. Our objective is to treat the effluent to conditions at which it can be 

used as a cooling tower make-up. 

1.3 Why is treatment important? 

High level of nutrients like Nitrate and Phosphate cause eutrophication which is one the most 

problematic kind of water pollution. Water is polluted because of the fertilizer plant effluent as 

well as the fertilizer run-off from agriculture sector. This polluted water harms the sea-life and 

ultimately affects the eco-system. Apart from its adverse effects on sea-life, drinking water 



3 
 

containing nitrates and phosphate can cause harmful effects on health as well. The major aim of 

water treatment processes is to remove these ions from the effluent stream.  

Recycling of water is also an effective way to tackle the water pollution problems.  

1.4 Essentials of water treatment 

1.4.1 Total Dissolved Solids (TDS) 

The salts and minerals that are completely dissolved in water and can’t be removed by simple 

separation processes are known as total dissolved solids. Ion exchange method or membrane 

separation at Nano scale is required to remove this dissolved content 

1.4.2 Total Suspended Solids (TSS) 

The particles or minerals that are not dissolved in water and can be separated out by a relatively 

easier separation processes. Water having high turbidity contains more TSS. Ultrafiltration, 

Coagulation, Flocculation and Sedimentation are some TSS removal processes.  

1.4.3 Chemical Oxygen Demand (COD) 

Some chemical compounds in water require oxygen to decompose. The total demand of oxygen 

by these chemical compounds is represented by chemical oxygen demand. When oxygen 

interacts with water that has a chemical oxygen demand the compound decomposes and forms 

sludge. COD is treated using activated sludge process with clarifier or membrane bio-reactors.  

1.4.4 Biological Oxygen Demand (BOD) 

Microorganisms in water require oxygen to decompose. The requirement of oxygen by these 

micro-organisms is called Biological Oxygen Demand. BOD can be treated just like COD is 

treated. 

1.4.5 pH Balance 

pH represents acidity or alkalinity of water. pH 7 is considered to be the neutral pH that is 

neither basic nor acidic. Acidic nature of water can cause corrosion and damage of equipment 

while fouling is caused by alkaline water. Hence, pH needs to be balanced in a treatment process. 

Neutralization is used to balance out the pH. 

  



4 
 

1.5 Treatment guidelines 

To have the most successful cooling water treatment program requires all of the following 

elements. 

1. Optimized chemical treatment and automated system control programs must be combined. 

2. Plant personnel – including operators, supervisors, engineers, and managers – must understand 

the value of the cooling water system in relation to production and must be committed to maintain 

and control the program. 

3. Monitoring and control must be continuous and must utilize the proper techniques, equipment, 

and supplies. 

4. A complete system approach combining these aspects will optimize TDS. 

1.6 Reasons for handing over this project 

 Reduction in water consumption (full plant) 

 Cost savings from recycling treated water 

 Sustainability 

1.7 Our goals 

 Reduction in Total Dissolved Solids and Total Suspended Solids 

 Reduction in Chemical Oxygen Demand and Biological Oxygen Demand 

1.8 Treatment of wastewater 

Flow Rate: 814 m3/day 

 

 

Table 1: Objectives of the project 

 

  



5 
 

 

  
Parameter Checked Test 

Result 

Requirement 

Temperature (Degrees 

Celsius) 

25 25 

pH 4-8 7.1 

Total Dissolved Solids (ppm) 52765 300-500 

Total Suspended Solids 

(ppm) 

2205 - 

COD (ppm) 205 Negligible 

BOD (ppm) 150 Negligible 



6 
 

CHAPTER 2: LITERATURE REVIEW 

 

2.1 Equalization and Neutralization of Feed 

 

Figure 1 Neutralization Tank 

Flow equalization and neutralization can be done in a same tank. Neutralization is necessary for 

controlling the pH. This is done in a CSTR in which acid (H2SO4) or a Base (NaOH) is added to 

neutralize the incoming stream. A pH sensor first indicates the pH of the inlet stream which 

sends a signal to the controller which controls the flow control valve for the acid or base 

(according to pH). Acid or base is added then mixed by impellers present inside a tank. This is 

the only suitable process for pH control hence it is used in almost every water treatment plant to 

maintain a pH. Since neutralization reaction is an extremely fast reaction, residence time 

required is quite less which ultimately means that there is no requirement for a vessel. This 

CSTR can also act as an equalization unit as agitators are present. Volumetric flow-rate can also 

be stabilized. 

 

 

 

 



7 
 

2.2 Processes for TSS Removal 

2.2.1 Ultrafiltration: 

  

Figure 2 Ultrafiltration System 

Ultrafiltration can be used to separate out the Total Suspended Solids. Ultrafiltration requires 

membranes with pore size less than micrometers and greater than nanometers. This process is 

only used for low TSS levels as high TSS values may lower the recovery of water or the 

membrane may choke. This is an expensive process as compared to other processes like 

coagulation and flocculation. 

2.2.2 Coagulation, Flocculation and Sedimentation: 

 

Figure 3 Coagulation, Flocculation and Sedimentation 

Coagulation and flocculation are two separate methods that are used to remove suspended solids 

from the effluent stream. In Coagulation, coagulants with opposite charges to those of the 

suspended solids are added (mostly alum). This neutralizes the charges and the suspended solids 

form a settling tendency. Flocculation is a gentle mixing stage in which the particles get attached 

to each other and floccs of larger size are formed. The particles are brought together by slight 



8 
 

collisions due to agitation inside the flocculation tank. Flocculants are also added to enhance the 

adhesive properties of the floccs so that their size increases. Once, the size increases to a point 

where the floccs are stable on their own and can settle down the stream is moved towards the 

sedimentation tank. Sedimentation is a process in which gravitational forced is used to settle 

down the particles in order to remove them. Sedimentation tanks are often large in dimensions to 

reduce the settling time. The big floccs formed in the previous step settle down here due to 

gravitational attraction. Pure water carries onwards while the floccs are removed as sludge from 

the bottom.  

TSS in our effluent stream is above 2200 ppm so it cannot be separated out by ultrafiltration. 

Hence coagulation and sedimentation will be preferred over membrane filtration (UF).  

2.3 BOD and COD removal methods 

Following are some common methods to remove BOD and COD from the effluent stream. 

1) Chemical Treatment: Hydrogen peroxide and ozone can be used to remove the COD and 

BOD in the effluent stream as they are oxidizing in nature. This method require further 

filtration. 

2) Advanced oxidation: In this technique, UV radiation is used to oxidize BOD and COD 

compounds. Rest of this process is similar to that of chemical treatment and further 

filtration is required. 

3) Activated sludge process with clarifiers: In this method air is used to oxidize BOD and 

COD compounds. To remove the sludge produced by this oxidation a clarifier is 



9 
 

necessary which requires enough time for the sludge to settle down and be removed. 

 

Figure 4 Activated Sludge Process 

4) Membrane Bio Reactor: A combination of activated sludge process and membrane 

filtration is basically membrane bio-reactor. A blower is used to provide the air for 

oxidization of COD and BOD. This sludge-water mixture then passes through a micro-

membrane. Sludge is removed by the membrane unit and pure water passes through. This 

process removes the need for clarifier, hence making it more time efficient and cost 

efficient. 

We will be choosing membrane bio reactor due to its high recovery rate, high efficiency and time 

efficiency. The need for clarifier is diminished hence making this it a fast process. 

2.3.1 Types of Membrane Bio Reactors: 

There are two MBR system configurations namely Immersed (Submerged) MBR and Sidestream 

MBR. 

In the Immersed MBR (IMBR) system, the membranes are placed in the bio-reactor vessels in 

which the aeration is provided. This is done to the waste water to reduce the efforts of cleaning 

and to reduce the need of an additional vessel. The flow is essentially dead end which results in 

high water recovery, i.e., permeate water is generally equal in amount to the feed water. This 



10 
 

driving force in this system is created by the trans-membrane pressure which is essentially the 

drop in pressure across the membrane. There is a suction pump on the permeate side that helps in 

pulling the water from the MBR system. Hence, the pump is a centrifugal type where vacuum is 

created at the eye of the impeller so as to draw liquid from the MBR and which can pump the 

liquid to a higher pressure, if desired. 

In the Side-stream MBR (SMBR) system, the membranes are placed in a pressure vessel separate 

from the one used for aeration of the waste water. The mixed liquor flows into the pressure 

vessel where cross flow is used for separation. This system also requires the employment of a 

high pressure pump. The driving force here is the pressure provided by the pump. The 

pressurized water flow through the membrane and the permeate flows out of the MBR and is 

pumped further ahead. 

 

Figure 5Side Stream and Immersed MBR Configuration 

 

 

 

The system selected was IMBR because: 

 Unlike the SMBR, the IMBR doesn’t require an additional pressure vessel reducing the 

required capital. 

 the IMBR doesn’t require a high pressure pump before the membrane separation, unlike 

the SMBR (which increase the operational costs) 



11 
 

 The IMBR employs dead end flow where recovery (permeate flow as a percentage of 

feed flow) is essentially 100% unlike the lower recovery of the cross flow of SMBR. 

 

2.3.2 Selection of Membrane Configuration 

Membrane configuration essentially refers to the shape or construction of membrane in a specific 

manner. There are 4 basic membrane configurations that can be employed: 

 

 Hollow Fiber (HF): In this configuration, many fibrous membranes that are hollow from 

the inside are bundled together and attached to epoxy blocks at each end. The water flows 

in to the hollow part from the outside and is collected in the epoxy blocks from where it 

is moved forward. 

 

 Spiral wound: In this configuration, membrane sheets are wound around a perforated tube 

through which the permeate flows. These membranes are normally used for Nano- 

Filtration and Reverse Osmosis applications. 

 

Figure 6 Spiral Wound Configuration 

 

 Plate and Frame (Flat Sheet): In this configuration, flat membrane sheets are clamped on 

to plates and separated by support material. The water flows through the membrane, i.e., 

right across it, and permeate is then collected using pipes starting from inside the 



12 
 

membrane modules. 

 

Figure 7 Plate and Frame Configuration 

 

 Tubular: In this configuration, the membranes are in a tubular form and are contained in 

pressure vessels. So, they generally require that the mixed liquor be formed in one vessel 

where aeration is provided and be sent to these membranes in the pressure vessel, thereby 

creating a side-stream configuration. 

 

Figure 8 Tubular Configuration 

 

The selected membrane configuration was the HF configuration because of their high packing 

density, high permeability, lower cost and use of dead end flow allowing greater separation 

efficiency. 

 

 

 



13 
 

2.4 TDS Removal methods 

 

Total dissolved content can be removed by two methods, one is ion exchange method and the 

second one is through RO filtration. Our TDS limits matches that of the seawater i.e. greater than 

50000ppm hence seawater desalination method can be applied where two step RO units are 

placed to reduce the TDS to ultimately less than 500. If we use the conventional ion-exchange 

method instead of the RO system our desired efficiency and results would not be obtained and 

the chemical requirements for ion exchange would result in increased costs. Hence, an RO 

system similar to seawater desalination was employed. 

  



14 
 

CHAPTER 3: Process Flow Diagram 

 

 

 

Figure 9 Process Flow Diagram of Process 

3.1 Equalization and Neutralization Tank 

This tank serves two purposes; 

 Equalization of the fluctuating incoming flow of plant effluent. 

 Neutralization of the acidic/basic nature of the incoming plant effluent. 

Hydraulic velocity and the flow rate of any liquid or in our case the effluent is controlled by process 

of flow equalization, and this is achieved by installing a flow equalization basin or tank in the 

process. It is necessary in cases where there are fluctuations in the flow with time and this unsteady 

may disturb the units ahead.  



15 
 

So the effluent is collected in the equalization tank which acts as buffer area, equalization tank 

stores the effluent, and gives out a steady and stable flow at the non-peak and peak hours.  

This equalization tank also serves the purpose of neutralization, therefore also termed as 